
525 XC ATV 2011 <2011><EU><8503KQ>
FRONT WHEEL

9369

Pos Part Number Description Additional Text Quantity

1 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 8.00

3 83009070000 RIM FRONT 10X5-5 2.00

4 83009066000 OUTER BRAKE DISK PROTECTOR 2.00

5 0985120003 SELF LOCKING NUT DIN0985-M12 2.00

6 83009013000 SPACER BUSHING 2.00

7 0760224070 SHAFT SEAL RING BSL 22X40X7NBR 2.00

8 0625062028 BALL BEARING 6202-2RSH/C3 2.00

9 83009016000 WHEELBOLT 8.00

10 83009014000 BEARING SPACER BUSHING 2.00

11 0625062047 BALL BEARING 6204-2RSH/C3 2.00

12 83009015000 SPACER BUSHING 2.00

13 0760285270 SHAFT SEAL RING BSL 28X52X7NBR 2.00

14 83009060100 BREAK DISC + MAGNET HOLDER 2.00

15 0738080166S FLAT HEAD SCREW ISO7380 M8X16 8.00

16 59001092050 SPECIAL SCREW M6X12,5 WS=8 4.00

17 83009065100 BRAKE DISK PROTECTOR 2.00

18 83009010044 FRONT WHEEL HUB CPL. SP 2008 2.00

19 83009076000 VALVE 2.00

99 00050010007 FRONT WHEEL REP. KIT ATV 0.00


